
JZAYAIUtr
@

-

-
-

HdrtrntrHttt
ATITO-SHARPEN ING CUTTING MACHI NE

E{+E*

MODEL:CZD-103



ffi#xE#r5A
STAND&BASE PLATES
{t€ (ra) , ,

il

l l

&'*

2

%
+1-t-5 a frll' Descr ipt ion

?r4 :

lrln Flon'd

* i t

RemarksPart  No.

KA1 /Rfn4€ Complete plate M078

KA2 ,iS ffi Hinge pin short 2 M08r

KA3 fifriifrK484 Clamp washer 4 A M089

KA4 fK#ffi67 Hinge pin clamp screw 4 M082

KA5 s- +t
1fr" JR Plate w nq MO77S

KA6 rM 4f Plate w ng tenslon sprlng 2 M09l

KA7 iffiffis P ate nut M090

KA8 ENl+fr Right throat plate I
f  rot t

KA9 Entrfr Lift throat plate I

KAlO q€TM4x10 Screw M4x10 2 M087

KA11 NH Knife 3 Ml9l

KA12 Nh.'AA Knife side I M086

KA1 3 Tt|+ Standard I M085

KA14 qffM 6x20 Screw M6x20 A M084

KA15 4XffM 3 x5 Screw M3x5 3 M084

KA16 ffi Spin I M090

KA17 ,rR # Plate I l;40'77L

KA18 fH4xl0 Spin 4 X 10 2

KA19 th++na Rol ler  rack assy(rwbber) 4 MO8OR

iafTs xl e.8 Round head rol l ing pin 5 X 1 9.8

KA2O Y. f Rol ler 4 MO8OC

KA21 4El5 Washer 5 a

KA22 +GWYd, Rubber mounted roler comPlete A M080

I



€,r+€ e fft Descr ipt ion 4tE
No.Req d

frtt
RemarksPart  No.

KA28 AH +I Screw 3 |'{047

KA29 H+t Screw 3 M047
KA3O 4E Washer 3 M043

KA31 u.*i8frffi& Guid adjust ing nut 3 M046

KA32 4R6TM5 x 20 Screw M5 x20 3 M045

KA33 ffiqM 5 Nut M5 3 M042

KA34 i'iLffifl Square screw M051

KA35
' '*Hfl4

Knife lock wlasher M041
KA36 iE th Cross head M050

KA37 4H Connect ine rod washer M044

KA38 iHf f i Oil  fe l t

KA39 id ,a Wrist  p in plug M040

KA4O f rp+I t .6xe Rivets 1.6 X 9 2

KA41 ffifTM 2.s x 4 Screw M2.5 x4 2 Mztl

KA42 iH 16 Oil  fe l t I

KA43 iBffffi Wrist pin I M039

KA44 PNYHfF Oii l  p late I M210

KA45 ff i f lM 3x3 ScrewM3X3 2 M2t3

KA46 rH 16 oi l felt

KA47 tt)h4Rf+ Stud MO60
M061

KA48 ptifiin Oil guard M212

KA49 w+IM 4x4 Screw M4 X4 M054

KA5O E,bmaffi3xt so Oil fe1t3xl50 M033

KA51 +rHBl44 Oil  pad holder M032

KA52 +ifi€4 Oil  tude }.l209

KA53 f f i f lM3xr6 Scrcw M3 X 16 2

KA54 r€tr Connect ing rod M036

KA55 Washer 4 2 M037

KA56 w+lM4xl6 Screw M4 X l6 2 M038

KA57 +fi4'r# Bearint  cover M029

KA58 ffiF+n Bearng shaft M030+031

KA59 +HA8o2ol D Bear ne 80201 D M064

KA6O f f i iE Crank M02'1

KA61 ffiaffiqfl Screw for brs shaft

KA62 f f i& Front to rear bear ine nut A M057

KA63 ffi)L'EA Attachment plug M069

KA64 ffiJK'HA Termial  b lock M070

KA65 ffi*,ffi Terminal  s ieeve 2 M07l+072

KA66 Tfr)4.4rWIX Ground cl ip M066

KA67 HUMff i Frount bear ing housing M055

KA68 trffifE Switch cover M2t5

KA69 f f i fTM 3x5 Screw M3 X 5 4 M075

KATO +ff i Operating handle M073

KATOA .tJ +tx Hndle brackel

KATOB )1M.W+t Screw for handle bracket

KA71 #Xfi+ Switch plate

KA72 iHt Oil  cup M034+035

KA73 fHKffi€ Clutch nut M074

-3-



€{+E z ffi Descr ipt ion i&E
No.Req'd

6ii
RemarksPart  No.

KA74 +ft Turning knob I M009

KA75 HA#r+€ Clutch spr ing I M02l

KA76 f f i€ lM3x l6 Screw M3 X 16 4 M006

KA77 t3tiaffi Dusr cap M008

KA78 +fiH14,14+58 Retaining r ing M022

KA79 w+Il|'l{x6 Serew M4 X 6 2 M205

KASO Washer 4 2

KA81 €zar?sE100p"r Capaci tor  I  00 PF M206

KA82 It7-r)TX Switch M020

KA83 E4+$€ Capaci tor  cover M204+205

KA84 H,%,TF€. Wire sleeve

KA85 H**S42.5x30x100 Wool fabric

KA86 ffif,IM3 x 10 Screw M3 X l0

KA87 it+BA# Fornt bear ing cover A M065

KA88 ffi8K80202D Bearins 80202D M023

KA89 )^\. m Fan M003

KAgO +t+ Rotor with shaft M004

KAg1 H*,TFtr Wire sleeve

KAg2 fE+ Carrying handle M203

KAg3 qfTM4x l8 ScrewM4xl8 2

KA94 wflM{xt6 Screw M4 X l6 2

KAg5 E+ Capaci tor-stator M001

KA96 f f i f f i Skin cover

KA97 M+IM2.sx4 Screw M2.5 X 4 2 M002

KAg8 trffi# Rear bear ing housing M007

KAg9 H,*^TFtr Wire sleeve M005

KAl OO KW+I Long screw 2 M013+014

KAlO1 t r t# Insulate cover 2 M200

KA102 4HfTM4 x 10 Screw M4 X 10 2

KAl03 H6?Fffi4 Clutch nut M025

KA104 fiiKsHq Shaft  lock nut M026

KA105 H,i ' f  x Automatic cut-out switch M201+202

KA106 tEYttYffiH Wssher wi th vave I M024

KA107 ffi /-f{80201 D Bearing 8020 I  D I M023t028

-5-



€{++ z frfi Descript ion 4tE
No.Req'd

6,8
RemarksPart  No.

KA108 {r+tH# Cam cover M101

KA109 4+lM4x l0 Screw M4 X 10 4 M099

KA11O EKd4tr Spring M109

KA111 6faffi Shaft for great plate Ml2l

KA.I12 tr t&. Gear plate M120

KA113 EH+{fi Slide for pressure fool Mt22

K4114 ffiqM4 Nut M4

KA115 rFffiM+r Screw for spring M098

KA116 A+A'F€ Spring for cam Ml l l

KA117 A+0ffi Shafc for cam M097

KA118 AtfiJtfiffi+fi Screw shaf-e for latch M096

KA119 { E r4g€ Spring for cam M110

KA120 A Hilru Latch for cam Ml24

K4121 A+tffi€ Bearing for cam shaft 2

KA122 fl+tffi€I Screw for carn MI I85

KA-123 w+Ill4x6 Screw M4 X 6 Ml17

KAj24 AE illft Cam MIISC

KA-125 trH[T+fF Lower s i ider for  ef  rod M 123

KAj26 +ffiWfr Screw shaft for latch

)  

M, leKAj27 rHg.+n Spring washer

KAj28 4trs Washer5

KAj29 wn+ffitLa Sharpening lever M2l8

KA130 7ifr*H+T Hexagon-headed screw

KA131 AAffi€ Hexagon-headed screw t M152

KAj32 Effi+T+F+ Pressure foot l i f l I M230

KA133 $XffM3 X 5 Screw M3 X 5 2

KA134 qfIM3 x6 Screw M3 X 6 2 M 133

KA135 i4d+t# Cover for  dr iv ing pul ldy I M134

KA136 EHil+S'I.H Sharpener housing I M127

KA137 T+dJE Tube for driving I M093

-7-



E{+E e fift Descript ion s{E
No.Req'd

6t+
RemarksPart  No.

KAl68 tH#fie Oil pad and holder I M130

KAl69 ffifrM4x6 Screw M4 X 6 1 Ml31

KA170 MEIM4x12 Screw M4X 12 J M128

K4171 h+L&fr,E Bearing for gears 2 M145

K4172 i+LBft Squr gear 2 Mr48

K4173 Ktr6+b Driver shaft with gear Ml4l

K4174 HfT+€ Screw shaft  s leeve

K4175 f f i8 Nut 3

KA176 Effi+ffid4€ Spring for prssure foot lever Ml16

KAj77 Effi+ilEffi€T Pre s sure fott lever s crew Ml15

KA178 EffiTffi Prssure foot lever M2l7

KAl79 EfiIfT Prs sure foot rod \.i4216

KA180 Eff i Pressure foot shoe M2t9

KAl81 qffM4x 10 Screw M4 X l0 z Mll3

KA-182 w+tM4x20 Screw M4 X 20 MlOOL

KAl83 HflM4x 10 Screw M4 X l0 MIOOS

KA184 d4€ Spring

-9-



F,f+E a frin Descr ipt ion YIE
l\ln Flon d

**
RemarksPart  No.

KA185 ffirtffiF'na Thrust bal l  bear ine 2 M229

KA186 friftwa Nu( for  screw shaft  R. H

)  
M1o4

KA187 fr.ltftW&, Nul for  screw shaft  L.  H

KA188 EH&4 Washre for screw haft L.H I M105

KA189 iEseffi Space tube I M 107

KA19O iiai5ffi€ Stop nut for screw shaft I M108

KAl91 Eii*fr+tltr Left  hand f l lower nut I Ml3l

KA'192 ai'+fi+FJf+ Right hand fl lower nut I M 135

KA193 Efr*fr L. I {  square shaft I M138

KA194 hn+fr R. H square shaft I M 136

KA195 "rc€-M{;fr Screw shaft  wi th extcnslon I M 106

KA196 qfTM4 x 8 Screw M4 X 8 2

l  
Mr75

KA197 4E Washer 2

KA198 tr+ft*na Guide back ofstandard I M 173

KA199 fit*H-F*fi Lower shaft  fo l  R. H squareshal t I

KA2OO M+lM3x12 ScrewM3Xl2 I

KA2O1 ffif'+M4x 10 Adjust ing screw M4 X 10 M165S

KA2O2 q€M4 Nut M4 M165N

KA2O3 ffi€TM3 x6 Screw M3 X 6 4 M16l

KA?O4 +1fiNEft Stabi l  izer 2 Mt12

KA2O5 ffifTM3 x 5 Screw M3 X 5 2 M163

KA2O6 irfiK*t9sffi Spring for pul ley s l ider 2 M18l

KA2O7 ffigMs Nut M5 2 M184

KA2O8 l;fiK,'Rft+W L. H. s l ider tl r',t t zo
KA2O9 h$K'Rfl.,+* R. H. s l ider

KA21O inK+t Tension pul ley 2

I M177K4211 idftH+tffi4 Shaft  s leeve with tension pul ley 2

K4212 idf H+0+H Shaft  wi th tension pul ley 2

K4213 pR{niJ{frdFtr Spring for arm Ml88

KA214 E*ffi. R. H. shoe M169



W IF CARE OF MACHINE

t . € E F"E ffi tR ffi FX+ttL Et X f;ff +E +, ULffi tr n #'L. A! 2it i( ni +S .
z.^-sEFA-7^4rTA+A+Hffi KWt+ax.LKf;fr LfrtJ4fr+l€4+tf .
z.E*.4 D-\RW\T n h , HntrW+Ml+ZI+ffiiFIs+tS"
+.iHhHR#++AitiH "
s .#F #AiF dlZ^l<, iH+FT iFiit .
1.Use air  hose or bel lows and blow l int  out  of  motor and sharperer twice a week.

2.Remove cove K and out l int around screw mechanism in sharpener once a week.

3.Remove knife and clean knife slide with slot cleaner at least once a day.

4.To prevent undue accumulation of l int, do not oil plate rol1ers.

5. l f  ro l lers st ick,  remove from plate and wash in c leaning solvent.

fr 
'fi 

LUBRICATION

r.Kr ( ifit6 ) iHffiffi44#En*,L, It€H{4?l.r[iH.
1.FrLL OrL CUPA(ALWASYAKEEPING UPTO RED LrNE).
2.a&1fl-t[ifft\|/.f;-[T*l{{niiifi 2' ONCE A WEEK once drop oil to

( t ) .SfqHv5N ( l ) . rubesM&N
(z).frT+frw (2). Pulley Shaft -W
(3). ,8* l364ff iSf tvfns (3).Bel tPul leys-v&H
(4). t t -41fr+tD (4). ld lerGearD

3 .tr n -/4+i T [?.fT s, fi:.il+E# iH iBn F " +B+ L+t +Hffi r, +tsfE+ iE nft'R|e.I*.e.$,R +fi t "
3. ONCE A MONTH Putt ing out the screws, Pour in the grease. Remove the cover K.Give prease on

the screw shaft with extesnison.

f[f,FIH E HT ft HH EI E TIEf, E ANOTHERCARES OFMACHINE

r.Enz*rtr^T I.SHARPENER DOES NOr DRrvE.

C4,f+ (vtt-S-OO) lf i4UiH,H61gif. (1).Driverpulley(M1-5-60)isoiledcleanitplease.

@{.1+ (  Ml-5-60 )  , ,#t6,&+fF!.  (2) .Dr iverpul ley(M1-5-60)damagedchangeanewoneplease.

2.MnwwT 2.SHARPENER FALLS EASLLY.

)*X#rufr+tfri|14.flL4tffi,ifliBflF, The gears in sharpener and screw shaft are not oil.

ffi fiifinff" Please insert grease in it.

3.n ktrl+. 3.KNrFE DOSE Nor CUr DTFFTCUTLY.

@ft)|# ( N,tt-0-+S ) I^T ,+ft*fiW " 
(l).Belts (Ml-6-48) damaged, change a new one please.

@n hf.trt1J,)R,&+f H!. (2).Knife wear out , change a new one please.

4.EdJtr.H. 4.MACHTNE cAN Nor BE RUNNTNG.

C+,f lruE^+ryn, IbW&iH[A. (1).CleanorrepairMotorplease.

O E E'/t'fK, E +,fiE6EH " (2).Electric supply voltage is not correct.



E
KA11 TT

JJN Knif  e

KA21 8 it)# Belt 10

K4255 Affi€^ffi Square Sleeve

KA256 WffiEffi Square Sleeve

K4257 r!?\afF+ Wrench 2

KA258 wutl Screw Driver

KP^259 i€+r# Clearner

KA260 fr,ffi*,ffi*tEI+ Attachment & Wire PIug 1

K4267 iHd Oilcan I

F{il'f+ Accessnries

13 ". ,  12" . ,10" . ,  t "  n t t  T lE F 
-i '' o Di./ferent

l t  !L +E;+fir€e+ilf i i f l trETFf; 4,1'ff i8*18E
€ i f i ,  0576-88172144 88172186 88172199
'{ t  E,  0576-88172185
E fi ft,fi tsifr, 800e576900
€7f i [4H, ocean.crg@hotmai l .com

crg@dayangcomPanY.com
W tt :  www.dayangcompany.com

-f +I+#
"9i;e Psrr/s d,is/

^VAYANTi

ADD:No.18, Xiachen centersouth road,
Jiaoj iang Distr ict ,Taizhou City,
Zhej iang Province, P.R.C.
TEL, +86-576-88172144 88172186 88172199
FAX, +86-576-88172185
SERVICE' +86-576-881 721 88
E-mai l :  ocean.crg@hotmai l .com

crg @dayangcom pa nY. co m
Http : / /ww.dayan gcomPanY.com

Ittr ?r x i+ *,+ €'FF aa
ZHEJIANG DAYANG SEWING MACHINE CO.,LTD.

4':
E|AFZ

I
I

KA1 1 aw/Jn Knif  e 369 344 294 244 194

KAI2 tthral+ Knife Side 344 319 269 21"9 169

KA13 xt# Standard 349 324 274 224 1.7 4

KA137 t+dE Tube for Dr iv ing 319 294 244 194 194

KA139 n'ffi+t6J€ Tube for Square Shaft 320 295 245 1vJ 195

KAI79 Effi+I Prssure Foot Rod 439 4t4 364 3t4 264

KA193 l;frffi L.H Square ShaIt 372 347 297 247 197

KA194 hfrffi R.H Souare Shaft 372 347 297 247 r97

KA195 '&F-W+fr Screw Shait  wi th Extension 444 419 369 319 269



€{+E z fr,1 Descript ion
f l .8

No.Req d
6,8

RemarksPart  No.

KA215 E*ff i L. H. shoe I M170

KA21 6 E*fiF14ffi L. H. sharpener shoe sping I M187

KA-217 ry'FIM4x6 Screw M4 x 6 2 Mt71

KA218 p)f f i Abrasive bel ts 2 M189

KA219 fi*fFr4ffi L. H. sharpener shoe spr ing I M186

KA22O *TNM.a. Bushing for shoe 2 M168

K4221 *fnqffi Screw for sharpener shoe 2 Ml85

K4222 PE{NiEfifF Clamping arm for shoe I Ml83

K4223 pp{niEfifnffifi Screw for c lamping arm I Ml82

K4224 &WW Neoprene band 2 Ml78

KA.225 p_DffiBf ++0 Frount pul ley for  bel ts 2 M179

KA.226 raf+1.5 x 11.8 Rol l  p in for  pul ley 1.5 X I  1.8 2 Ml80

K4227 fHl .s x l0 Pin1.5x10 I

K4228 ffi*HT+5 E Callar for lower screw shaft I Mt 02

K4229 i t t r Bearing for screw shaft I

KA23O +iti{€ Bearisn for shaft extenslon 2

K4231 *+bTtr€ Bearing for intermediate gear I

K4232 fr)#+ Lower gear bracket I Ml62

KA233 f f i ta Grease piug I M 160

K4234 't+F-ffifrft Gear on screw shaft I M 166

KA235 ,x+#fr+t lntermedi ate gear I Mt67

KA236 6+tf trffi Gear cover I M 164

K4.237 KEIM4x14 Screw M4X 14 3 M158/159

KA238 ;ta-Mffiwffi Washer for screw shaft I

IKA239 Eh+frfr& Gear shaft for L. H. souaer shaft MI38W

KA240 En.ffi48 Lower shaft for R. H. square shaft I

KA.241 EiHfiS Grease plate 1

KA.242 ffiEM4 Nut M4 1

K4243 ffifTM3 x 5 Screw M3 X 5

) 
M171

KA.244 4E|3 Washer 3 1



E ffiEHI|StIA
LOWER GEAR BRACKET MECHANISM

{ t€ (KA)

196
W,-
U

o<t9?

198

tto --{-

_==.-.-€228 d

ry------t

g
L-J

/7i\
\gv

tW



+1+5 e 4,li Descr ipt ion
tEh =

No.Req'd

a.:i

RemarksPart  No.

KA138 +E€fH Cap for tube M092

KA139 n.*fi+ E € Tube for square shaft 2 M094

KA140 iHtA Felt  pad for cross head I M232

KA141 f f i+f i Screw shaft M233

KAl42 fr+r*$ Gear&shaft I l '/.L44

KA143 f f i f f i Bel l  crank with pin&bushing M 132

KAj44 *fi 4.800 r 8D Bearing 8001 8D 2 M 149

KA145 ffi]+t4& Washer for bearing I

KA146 +\w22 Lock r tng22 I Mt55

KA147 1t4tTt Dr iv ing pul ley I M146

KA148 I+A+n&ftffi Shaft for crank I M153

KA149 t4drt+frft Id ler  gear wi th bushing I M156

KA150 &ffiff+0i€ Bearing for drive shaft 2 Mt 51

KA151 +& Thrust washer 2

KA152 ffi Key I

)  
M157

KA153 fi3{Hf+ff+A Spiral  gear I

KA154 K*fi6+A T'€ Bearing for drive shaft I

KA155 ff i fTM5xl4 Screw M5 X l4 2 M 1 OOS/L

KA156 +5 E6 Lock r ing 6 I M 150

KA157 #( Washer I Mt 54

KA158 9+€+9fH Pin fbr s harpener housing I

KA159 d4ff i Spring I

)

L
Mt26

ITKA160 f f i * f i Pin for bel l  crank I

KA161 LtdlfT Push rood I Ml39

KAj62 fHl  .5 x 10 Pin 1.5X10 I Mt40

KA163 w+IM3xt2 Scre M3 X l2 I Mt42

KA164 bet& Spreader pin I Ml43

KA1 65 !l'El"mfr Bottom plate 1 M 129

KA166 ffiru€ Screw shaft  s leeve I

KA167 f f i fH Screw shaft I

-8-



FfriHtrl5il ilts?)
SHARPENER HOUSING MECHANISM

{ t€ (KA)

'LJ n 
Ft

-6-



H.f'LEI5A
MOTOR&HOUSTNG MECHANISM
{ t€ (KA)

92

94
n1 \
\1

K

86

a^
\?*

I
97

-4-



Hf -vffi##t5r|
FRONT COVER MECHANISM

{ t€ (KA)

=<:>
6a--\$/

i . " '  - -  "
i  i - - - -

#
-*---l-4--

io i
,  I  t l

-=H>*u

6l
60

59
58

l

34/
33

68
,/ , ,69

A.A

K f-}N^
21'o?oo ;14"

7l

k\ zr rN4-uoe
l " l l
\gJJ--7oA

*---- 72

,//

36

25

..'-.-26

e'f+E eff i Descr ipt ion 89. E
No.Req d

6tt
RemarksPart  No.

KA23 ffifTM4x8 Screw M4 X 8 2

KA24 ffin*ffi& Short stud 1 M062

KA25 iBfi,iH{E Guide felt 2

KA26 EII/II]IBHL R.H.guide I M048

KA27 E.IN]IEHL L.H.guide I M049

-2-



E
BE

H
FO

iETT'Eff i i4
OPERARING MACHINE, READ TH'S PAGE CAREFULLY.

iF H Ef D Fl iH i6 n trn iH ;,1$ S, tJt tr hrr lfrffitE  ++ rL++, n h Mftv. LT t<lfi tbil "
Before operating the motor, be sure that electric supply voltage and current are the same as stamped
onthe nameplate. Fi l1oi l  cup.Pushin turning knoband turn the machineover a few revolut ions
by hand to see if the knife moves easily.

;t H wARNING

tI"# r&t++ Zif , M l+ t[ #s E H, + h] tL R, EI,f{ iH 1l*,,f{ iH it4 }B 6 E A E[ {+ "
The motor should be turned on and off  a few t imes befor running cont inuously.This permits the
oi l  to warm up and f low easi ly into the closely f i t  moving parts.

iHtT r + B!lHE'fn+ l:T*,zfsl, 64,H tft4lJ$\"lfr, iHiFE:0-s0€tjl if i "
In the cup A iol level be beeping up to red l ine. Do not use sewing machine oi l .  Use No
30-50 motor oi l .
g ,L./l H'R n 4fr 

^ 
"ItrFlF H{ iH'fEE 

^+ffit&tllt 
t *S , +ft;l]t[*S H{, i6'f{ H lE +fi{ "

This machine is equipped with a sharp kni fe,Keep hands away from the kni fe
area at al l  t imes. Use control  levers and handles only when operat ing or handl ing machine

++ z H Ht w n tr n uh,E fi fjt#$ +FiA "
Do not operate sharpener without kni fe in machine or the sharpener wi l l  be damaged.

E n r'f ro SHARPEN THEKNTFE

i€E[T
i€+ftEfAX , tr+JTtrXJL:Rtr ,,f6'fFAfnE f;t*
fliPt€ftEA.
Take the machine out of the lay. Drop pressure
foot by means of pressure foot lever located next
to machine operating handle . Press release lever
downward with a slow, firm pressure to engage
sharpening mechanism.Too fast lever act ion may
cause lever to lock. l f  th is occurs, l i f t  latch lever
and start Lever. After a few tries you will feel correct
operating pressure.

A gH PF.&Xnn hfrt,rlii^rtft++Etrrtrffi
VlrfreftXcffr.n H ft T ft T qfi ,+& x f+ ft iK
,fi ft {Ke{uT[*[&+mBT2 - 3mm.

ADochange the new knife,shall  turn"C"to

bottom,and make knife shark lowestpoint

'A " to below 2-3mm ofthe plate "B"

EU
RE

g
I
nl
, l

ti
li.,

a

,Yt


